
                                                                                 

2829

Dr. Umbreen

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. IHPL/Con/676 Dated: ( ASTM C39 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

Project: Nil

Area of

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Muhammad Shahbaz 

Imperium Hospitality (Pvt.) Ltd.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

8161

Wet 

24-02-22 in dry/wet condition

01-03-22

15-02-22

28-02-22

Dry Water 

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 6000 Psi 20 1 2022 6Diax12 --- 14.2 104 8238 --- Non Engraved

2 6000 Psi 20 1 2022 6Diax12 --- 14.2 110 8713 --- Non Engraved

3 6000 Psi 20 1 2022 6Diax12 --- 14 92 7287 --- Non Engraved

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

---

Sr. No.

---

Area of

---

---

---

---

---

---

28.28

28.28

---

---

28.28

---

---

---

Wet 

Weight X-SectionMark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  Engr. Rafi Ullah (IHPL) and Engr. Ali Hasnain Khan (KB)

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

2756

Dr. M. Yousaf

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. 301/5th Dated: ( BS 3921** )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

25-02-22

Dry Water 

8162

Wet 

10-02-22 in dry/wet condition

01-03-22

07-02-22

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

SDO

Buildings Sub Division No. 5, Lahore

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

Project:Construction of New Block in Degree College Dharampura (Mustafabad) Lahore

Area of

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 ABC --- --- --- 8.7 x 4.3 x 2.9 3620 3135 60 3593 15.47 ---

2 ABC --- --- --- 8.9 x 4.4 x 2.8 3690 3275 42 2402 12.67 ---

3 ABC --- --- --- 8.7 x 4.1 x 2.7 3620 3170 58 3642 14.2 ---

4 ABC --- --- --- 8.6 x 4.2 x 2.8 3545 3120 67 4155 13.62 ---

5 ABC --- --- --- 8.8 x 4.3 x 2.8 3650 3240 38 2249 12.65 ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

Mark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

Wet 

Weight X-Section

---

---

---

---

Sr. No.

---

Area of

---

---

---

---

---

---

37.41

39.16

37.84

36.12

35.67

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

2829

Dr. Umbreen

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. IHPL/Con/677 Dated: ( ASTM C39 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

28-02-22

Dry Water 

8163

Wet 

24-02-22 in dry/wet condition

01-03-22

15-02-22

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Muhammad Shahbaz 

Imperium Hospitality (Pvt.) Ltd.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

Project: Nil

Area of

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 4000 Psi 23 1 2022 6Diax12 --- 14 94 7446 --- Non Engraved

2 4000 Psi 23 1 2022 6Diax12 --- 13.4 86 6812 --- Non Engraved

3 4000 Psi 23 1 2022 6Diax12 --- 14 96 7604 --- Non Engraved

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

Mark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

Wet 

Weight X-Section

---

---

---

---

Sr. No.

---

Area of

---

---

---

---

---

---

28.28

28.28

---

---

28.28

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  Engr. Rafi Ullah (IHPL) and Engr. Ali Hasnain Khan (KB)

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

2829

Dr. Umbreen

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. IHPL/Con/678 Dated: ( ASTM C39 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

28-02-22

Dry Water 

8164

Wet 

24-02-22 in dry/wet condition

01-03-22

15-02-22

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Muhammad Shahbaz 

Imperium Hospitality (Pvt.) Ltd.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

Project: Nil

Area of

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 4000 Psi 24 1 2022 6Diax12 --- 13.4 79 6257 --- Non Engraved

2 4000 Psi 24 1 2022 6Diax12 --- 13.4 63 4990 --- Non Engraved

3 4000 Psi 24 1 2022 6Diax12 --- 14 94 7446 --- Non Engraved

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

Mark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

Wet 

Weight X-Section

---

---

---

---

Sr. No.

---

Area of

---

---

---

---

---

---

28.28

28.28

---

---

28.28

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  Engr. Rafi Ullah (IHPL) and Engr. Ali Hasnain Khan (KB)

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

2829

Dr. Umbreen

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. IHPL/Con/679 Dated: ( ASTM C39 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

28-02-22

Dry Water 

8165

Wet 

24-02-22 in dry/wet condition

01-03-22

15-02-22

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Muhammad Shahbaz 

Imperium Hospitality (Pvt.) Ltd.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

Project: Nil

Area of

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 7000 Psi 24 1 2022 6Diax12 --- 14 90 7129 --- Non Engraved

2 7000 Psi 24 1 2022 6Diax12 --- 14.4 94 7446 --- Non Engraved

3 7000 Psi 24 1 2022 6Diax12 --- 14.4 106 8396 --- Non Engraved

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

Mark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

Wet 

Weight X-Section

---

---

---

---

Sr. No.

---

Area of

---

---

---

---

---

---

28.28

28.28

---

---

28.28

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  Engr. Rafi Ullah (IHPL) and Engr. Ali Hasnain Khan (KB)

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

2829

Dr. Umbreen

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. IHPL/Con/691 Dated: ( ASTM C39 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

28-02-22

Dry Water 

8166

Wet 

24-02-22 in dry/wet condition

01-03-22

22-02-22

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Muhammad Shahbaz 

Imperium Hospitality (Pvt.) Ltd.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

Project: Nil

Area of

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 4000 Psi 26 1 2022 6Diax12 --- 14 92 7287 --- Non Engraved

2 4000 Psi 26 1 2022 6Diax12 --- 13.8 90 7129 --- Non Engraved

3 4000 Psi 26 1 2022 6Diax12 --- 14 88 6970 --- Non Engraved

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

Mark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

Wet 

Weight X-Section

---

---

---

---

Sr. No.

---

Area of

---

---

---

---

---

---

28.28

28.28

---

---

28.28

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  Engr. Rafi Ullah (IHPL) and Engr. Ali Hasnain Khan (KB)

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

2829

Dr. Umbreen

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. IHPL/Con/697 Dated: ( ASTM C39 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

28-02-22

Dry Water 

8167

Wet 

24-02-22 in dry/wet condition

01-03-22

22-02-22

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Muhammad Shahbaz 

Imperium Hospitality (Pvt.) Ltd.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

Project: Nil

Area of

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 7000 Psi 13 1 2022 6Diax12 --- 14 88 6970 --- Non Engraved

2 7000 Psi 13 1 2022 6Diax12 --- 13.8 98 7762 --- Non Engraved

3 7000 Psi 13 1 2022 6Diax12 --- 14 96 7604 --- Non Engraved

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

Mark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

Wet 

Weight X-Section

---

---

---

---

Sr. No.

---

Area of

---

---

---

---

---

---

28.28

28.28

---

---

28.28

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  Engr. Rafi Ullah (IHPL) and Engr. Ali Hasnain Khan (KB)

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

2813

Dr. Umbreen

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. IHPL/Con/673 Dated: ( ASTM C39 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

Project: Nil

Area of

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Muhammad Shahbaz 

Imperium Hospitality (Pvt.) Ltd.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

8168

Wet 

22-02-22 in dry/wet condition

01-03-22

15-02-22

28-02-22

Dry Water 

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 4000 Psi 17 1 2022 6Diax12 --- 14 94 7446 --- Non Engraved

2 4000 Psi 17 1 2022 6Diax12 --- 14 88 6970 --- Non Engraved

3 4000 Psi 17 1 2022 6Diax12 --- 13.8 88 6970 --- Non Engraved

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

---

Sr. No.

---

Area of

---

---

---

---

---

---

28.28

28.28

---

---

28.28

---

---

---

Wet 

Weight X-SectionMark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  Engr. Rafi Ullah (IHPL) and Engr. Ali Hasnain Khan (KB)

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

2813

Dr. Umbreen

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. IHPL/Con/672 Dated: ( ASTM C39 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

28-02-22

Dry Water 

8169

Wet 

22-02-22 in dry/wet condition

01-03-22

15-02-22

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Muhammad Shahbaz 

Imperium Hospitality (Pvt.) Ltd.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

Project: Nil

Area of

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 6000 Psi 16 1 2022 6Diax12 --- 14.2 86 6812 --- Non Engraved

2 6000 Psi 16 1 2022 6Diax12 --- 14 98 7762 --- Non Engraved

3 6000 Psi 16 1 2022 6Diax12 --- 14 94 7446 --- Non Engraved

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

Mark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

Wet 

Weight X-Section

---

---

---

---

Sr. No.

---

Area of

---

---

---

---

---

---

28.28

28.28

---

---

28.28

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  Engr. Rafi Ullah (IHPL) and Engr. Ali Hasnain Khan (KB)

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

2813

Dr. Umbreen

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. IHPL/Con/674 Dated: ( ASTM C39 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

28-02-22

Dry Water 

8170

Wet 

22-02-22 in dry/wet condition

01-03-22

15-02-22

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Muhammad Shahbaz 

Imperium Hospitality (Pvt.) Ltd.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

Project: Nil

Area of

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 6000 Psi 17 1 2022 6Diax12 --- 14 98 7762 --- Non Engraved

2 6000 Psi 17 1 2022 6Diax12 --- 14 96 7604 --- Non Engraved

3 6000 Psi 17 1 2022 6Diax12 --- 14 106 8396 --- Non Engraved

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

Mark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

Wet 

Weight X-Section

---

---

---

---

Sr. No.

---

Area of

---

---

---

---

---

---

28.28

28.28

---

---

28.28

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  Engr. Rafi Ullah (IHPL) and Engr. Ali Hasnain Khan (KB)

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

2813

Dr. Umbreen

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. IHPL/Con/675 Dated: ( ASTM C39 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

28-02-22

Dry Water 

8171

Wet 

22-02-22 in dry/wet condition

01-03-22

15-02-22

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Muhammad Shahbaz 

Imperium Hospitality (Pvt.) Ltd.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

Project: Nil

Area of

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 6000 Psi 18 1 2022 6Diax12 --- 14.2 96 7604 --- Non Engraved

2 6000 Psi 18 1 2022 6Diax12 --- 14 67 5307 --- Non Engraved

3 6000 Psi 18 1 2022 6Diax12 --- 14 96 7604 --- Non Engraved

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

Mark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

Wet 

Weight X-Section

---

---

---

---

Sr. No.

---

Area of

---

---

---

---

---

---

28.28

28.28

---

---

28.28

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  Engr. Rafi Ullah (IHPL) and Engr. Ali Hasnain Khan (KB)

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

2822

Dr. Yousaf

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. PCS/22/Eng-16A Dated: ( BS 1881-116 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

25-02-22

Dry Water 

8172

Wet 

23-02-22 in dry/wet condition

01-03-22

22-02-22

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Muhammad Saleem (GM)

Professional Construction Services (Pvt.) Ltd.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

Project: Construction of TCF School at Chack # 507-1 Burewala, Vehari.

Area of

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 G.F. Slab (1:2:4) 13 1 2022 6x6x6 --- 8.4 73 4542 --- Non Engraved

2 --- --- --- --- --- --- --- --- --- --- ---

3 --- --- --- --- --- --- --- --- --- --- ---

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

Mark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

Wet 

Weight X-Section

---

---

---

---

Sr. No.

---

Area of

---

---

---

---

---

---

36

---

---

---

---

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

2822

Dr. Yousaf

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. PCS/22/Eng-16B Dated: ( BS 1881-116 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

25-02-22

Dry Water 

8173

Wet 

23-02-22 in dry/wet condition

01-03-22

22-02-22

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Muhammad Saleem (GM)

Professional Construction Services (Pvt.) Ltd.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

Project: Construction of TCF School at Chack # 507-1 Burewala, Vehari.

Area of

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 G.F. Slab (1:2:4) 13 1 2022 6x6x6 --- 8.4 84 5227 --- Non Engraved

2 --- --- --- --- --- --- --- --- --- --- ---

3 --- --- --- --- --- --- --- --- --- --- ---

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

Mark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

Wet 

Weight X-Section

---

---

---

---

Sr. No.

---

Area of

---

---

---

---

---

---

36

---

---

---

---

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

2822

Dr. Yousaf

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. PCS/22/Eng-16 Dated: ( BS 1881-116 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

Project: Construction of TCF School at Chack # 507-1 Burewala, Vehari.

Area of

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Muhammad Saleem (GM)

Professional Construction Services (Pvt.) Ltd.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

8174

Wet 

23-02-22 in dry/wet condition

01-03-22

22-02-22

25-02-22

Dry Water 

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 G.F. Slab (1:2:4) 13 1 2022 6x6x6 --- 8.2 84 5227 --- Non Engraved

2 --- --- --- --- --- --- --- --- --- --- ---

3 --- --- --- --- --- --- --- --- --- --- ---

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

---

Sr. No.

---

Area of

---

---

---

---

---

---

36

---

---

---

---

---

---

---

Wet 

Weight X-SectionMark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

2831

Dr. Yousaf

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. Nil Dated: ( BS 1881-116 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

Project: Construction of Ware House at US Apparel & Textiles Unit # 3 & 4.

Area of

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Ahmed Ejaz, Quantity Surveyor

M/S Linker Developers Pvt. Ltd.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

8175

Wet 

24-02-22 in dry/wet condition

01-03-22

28-01-22

25-02-22

Dry Water 

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 Sample # 1 13 2 2022 6x6x6 --- 8 80 4978 --- Engraved

2 Sample # 2 13 2 2022 6x6x6 --- 8 77 4791 --- Engraved

3 --- --- --- --- --- --- --- --- --- --- ---

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

---

Sr. No.

---

Area of

---

---

---

---

---

---

36

36

---

---

---

---

---

---

Wet 

Weight X-SectionMark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

2828

Dr. Yousaf

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. 1955/SDO(KMA) Dated: ( BS 1881-116 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

Project: Construction of Judicial Complex at Pirmahal Distt. Toba Tek Singh (Group No. 2). (Residence 

Grade 15-17 Ground Floor).

Area of

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Sub Divisional Officer

Buildings Sub Division, Kamalia

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

8176

Wet 

24-02-22 in dry/wet condition

01-03-22

23-12-21

25-02-22

Dry Water 

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 RCC Roof Slab 

(1:2:4)
23 11 2021 6x6x6 --- 8.8 91 5662 --- Non Engraved

2 RCC Roof Slab 

(1:2:4)
23 11 2021 6x6x6 --- 8.6 107 6658 --- Non Engraved

3 RCC Roof Slab 

(1:2:4)
23 11 2021 6x6x6 --- 8.8 111 6907 --- Non Engraved

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

---

Sr. No.

---

Area of

---

---

---

---

---

---

36

36

---

---

36

---

---

---

Wet 

Weight X-SectionMark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

2818

Dr. Yousaf

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. 340/ECSP/MPA/ME/17 Dated: ( BS 1881-116 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

25-02-22

Dry Water 

8177

Wet 

23-02-22 in dry/wet condition

01-03-22

22-02-22

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Muhammad Imran Khan

Material Engr. ECSP, MPA Hostel Phase II

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

Project: Construction of MPA's Hostel Lahore, Phase II

Area of

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 First Floor Slab 

(1:2:4)
25 1 2022 6x6x6 --- 8.4 70 4356 --- Engraved

2 First Floor Slab 

(1:2:4)
25 1 2022 6x6x6 --- 8.4 82 5102 --- Engraved

3 --- --- --- --- --- --- --- --- --- --- ---

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

Mark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

Wet 

Weight X-Section

---

---

---

---

Sr. No.

---

Area of

---

---

---

---

---

---

36

36

---

---

---

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

2799

Dr. Mazhar

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. H:/USR/C-A-1/EDL-P/029 Dated: ( BS 1881-116 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

Project: Eastern Dairies Pvt. Ltd. (Owner Name: Mr. Mohsin Zafar).

Area of

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

For and on behalf

Eastern Dairies Pvt. Ltd. Gulberg-III, Lahore.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

8178

Wet 

21-02-22 in dry/wet condition

01-03-22

21-02-22

23-02-22

Dry Water 

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 G-1, Column 20 12 2021 6x6x6 --- 8.8 94 5849 --- Engraved

2 G-2, Column 26 12 2021 6x6x6 --- 8.2 65 4044 --- Engraved

3 G-3, Column 25 12 2021 6x6x6 --- 8.8 90 5600 --- Engraved

4 G-4, Column 27 12 2021 6x6x6 --- 8.2 71 4418 --- Engraved

5 G-5, Column 20 12 2021 6x6x6 --- 8.8 100 6222 --- Engraved

6 G-6, Column 21 12 2021 6x6x6 --- 8.8 98 6098 --- Engraved

7 G-7, Column 23 12 2021 6x6x6 --- 8.4 69 4293 --- Engraved

8 G-8, Column 24 12 2021 6x6x6 --- 8.6 102 6347 --- Engraved

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

---

Sr. No.

---

Area of

---

36

36

---

36

---

36

36

36

36

36

---

---

---

Wet 

Weight X-SectionMark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)



                                                                                 

2845

Dr. Aqsa

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. Nil Dated: ( ---- )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

Project: National Auto CNG Faisalabad.

Area of

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Farooq Akhtar, Project Manager

Elite Engineering Pvt. Limited.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

8179

Wet 

28-02-22 in dry/wet condition

01-03-22

28-02-22

01-03-22

Dry Water 

ORIGINAL
A carbon copy for 

the report has 
been retained in 

the lab for record.

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 Rectangular, Grey, 

60mm
--- --- --- 7.8 x 3.9 x 2.3 --- 2685 48 3535 --- ---

2 Rectangular, Grey, 

60mm
--- --- --- 7.8 x 3.9 x 2.3 --- 2790 83 6112 --- ---

3 Rectangular, Grey, 

60mm
--- --- --- 7.8 x 3.9 x 2.3 --- 2765 39 2872 --- ---

4 Rectangular, Grey, 

60mm
--- --- --- 7.8 x 3.9 x 2.3 --- 2775 50 3682 --- ---

5 Rectangular, Grey, 

60mm
--- --- --- 7.8 x 3.9 x 2.3 --- 2885 86 6333 --- ---

6 Rectangular, Grey, 

60mm
--- --- --- 7.8 x 3.9 x 2.3 --- 2655 69 5081 --- ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

---

Sr. No.

---

Area of

---

---

---

---

30.42

---

30.42

30.42

30.42

30.42

30.42

---

---

---

Wet 

Weight X-SectionMark* Remarks

Dry 

Weight
SizeCasting Date* Water 

Absorpti

on (%)(Sq. in)

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)


